
INST ALLA TION INSTRUCTIONS 

FOR MOUNТING 

LtNERNE GRILL GUARDS WIТН ТНЕ FOLLOWING MODEL NOS.: 

330710/330713 & 340710/340713 ON: 

2007 AND NEWER 1500 CНEVROLET SIL VERADO 

2007 AND NEWER 1500 GMC SIERRA 

1. READ ТНЕ INSTRUCTIONS СОМРLЕТЕL У AND СНЕСК ТО МАКЕ SURE ТНА Т ALL OF ТНЕ
REQUIRED PARТS ARE ON НAND BEFORE STARTING ТНЕ INSTALLATION. ТНЕ CARTON
SHOULD CONTA!N:

(1) OUTER RJNG РАСКАGЕ
(1) OUТER RING ASSEМВLY

(1) UPRIGНТ/ВRACКET РАСКАGЕ:
(!) ASSEMBLED UPRIGHT, RН
(1) ASSEМВLED UPRJGНТ, LH
(1) MOUNТING ВRАСКЕТ, RН
(1) MOUNT!NG ВRАСКЕТ, LH
(2) UPRIGHT COVERS (СНRОМЕ GUARDS ONLY)
(1) FASТENER РАСКАGЕ
(1) CUSTOМER SERVJCE РАСКАGЕ

REFER ТО FIGS. 1 & 2 FOR GUARD ASSEМВLY INSTRUCТIONS 2-10 

2. LOOSEN AND REMOVE ТНЕ TWO BOLТS AND NUT ТНА Т HOLD ТНЕ TOW НООКS ТО ТНЕ END
OF ТНЕ FRAМE. REMOVE ТНЕ TOW HOOKS.

3. INSTALL ТНЕ RJGHT HAND MOUNTING BRACKET (!ТЕМ #4) !NTO ТНЕ END OF ТНЕ FRAME.
(NOTE: WHEN INSТALLING ТНЕ BRACKET, BEND ТНЕ PLASTIC ТАВ lN ТНЕ ArR DAM ТО
ТНЕ OUТSIDE WHILE INSERT[NG ТНЕ BRACKET OR ТRIM OFF ТНЕ ТОР AND вотrом

ТАВS EVEN WITH ТН .Е OUTSlDE HOLES, WIТH А UTlLITY КNIFE.) FASTEN WIТН ТНЕ 1/,-13 Х
1-1/2 BOLT (!ТЕМ #10), ½-13 Х 4-1/2 НЕХ BOLT (!ТЕМ #9), 1/2" LOCK WASHER (!ТЕМ 116) AND ТНЕ
½-13 SERRA ТЕD FLANGE NUT (!ТЕМ # 13). LEAVE LOOSE АТ тms ТIМЕ.

4. REPEAT SТЕР #3 ON ТНЕ LEFТ SIDE.

5. INSTALL ТНЕ RIGHT HAND UPRIGHT (}ТЕМ #2) (NOTE: ТНЕ CHANNELS SHOULD BREAK ТО 
OUTSJDE.) ON ТНЕ RIGHT НAND MOUNТING ВRАСКЕТ ()ТЕМ #4) (NOTE: USE ТНЕ вотrом

HOLES IN ТНЕ MOUNТ[NG ВRАСКЕТS FOR CHEVROLET SILVERADO AND ТНЕ ТОР HOLES
FOR ТНЕ GMC SIERRA.) AND FASТEN WJTH ТНЕ ½-13 Х 3 CARRIAGE BOLТS (!ТЕМ #8), 1/2"
SAE FLAT WASЩ,RS (!ТЕМ #18), AND ТНЕ 1/,-13 САР NUTS (IТЕМ #14). !NSTALL ONLY ТНЕ
LOWER BOLT AND ALLOW ТНЕ UPRJGHT ТО ПLТ ОUТ. LEAVE LOOSE АТ ТНIS TIME. YOU
WILL NEED ТНЕ CLEARANCE ТО GET ТНЕ RING INST ALLED.

6. REPEA Т SТЕР #5 ON ТНЕ LEFТ SIDE.

https://www.carid.com/luverne-truck-equipment/


7. LOWER ТНЕ CENТER RJNG ASSEMBLY (!ТЕМ #1) DOWN BEНIND ТНЕ UPRIGHTS AND INSTALL
1N ТНЕ SLOTS OF ТНЕ UPRIGHТS AS SHOWN 1N FIO. 1 & 2. IT WILL ВЕ NECESSARY ТО START
TIL TING ТНЕ UPRIGНТS TOW ARD ТНЕ VEНICLE 1N ORDER ТО GЕТ ТНЕ BOL ТS JNТO ТНЕ NUTS
1N ТНЕ UPRIGHТS. МАК!NG SURE ТНЕ UPRIGНТS ARE CENTERED AND PARALLEL WIТН ТНЕ
BARS 1N ТНЕ RJNG, FASТEN WITH ТНЕ UPRIGHT COVERS (!ТЕМ #17) (СНRОМЕ GUARDS
ONLY), 7/16-14 Х 1-1/2 НЕХ BOLТS (ITEM #11) AND 7/16 fLAT WASHERS (!ТЕМ #19) INTO ТНЕ
7/16-14 CAPТIVE NUТS (IТЕМ #1S) 1N ТНЕ UPRIGHT MOUNTING PLAТES. TIOHTEN ТО S4 FOOT­
POUNDS OF TORQUE.

8. СНЕСК ТНАТ ТНЕ GRILL GUARD IS CENTERED ON ТНЕ GRILLE AND ТНЕ REAR OF ТНЕ
UPRIGHT CUTOUТ IS APPROXIМA ТЕL У ½-3/4" А W А У FROM ТНЕ FACE OF ТНЕ BUМPER.

9. TIGHTEN ТНЕ ½" NUТS ON ТНЕ CARRIAGE BOLTS FASТENING ТНЕ MOUNTlNG ВRАСКЕТS ТО
UPRIGНТS ТО 75 FOOT-POUNDS OF TORQUE.

10. TIGHТEN ТНЕ ½" BOLTS ТНАТ FASTEN ТНЕ ваттом MOUNT[NG ВRАСКЕТS то ТНЕ FRAМE
ТО 75 FOOT-POUNDS OF TORQUE. (NОТЕ: APPLY PRESSURE ON ТНЕ ТОР OF ТНЕ GUARD
TOW ARD ТНЕ VEffiCLE WHEN TIGHTENING ТНЕ FRAME ВОL TS.)

�ERVICE PARTS LISЛ 

ITEM PART NO. ОТУ 
1 202345 1 
1 202420 1 
2 202315 1 
2 202421 1 
3 202316 1 
3 202422 1 
4 202321 1 
5 202322 1 
6 201122 4 
7 202327 2 
8 1оп31 4 
9 100107 2 
10 100088 2 
1'1 10S939 4 
12 10371S 12 
13 100123 2 
14 104994 4 
15 100083 4 
16 100121 2 
17 202544 2 
18 104995 4 
19 103286 4 
20 106901 1 
21 106902 1 
22 1002S2 1 

tl/tll/tf 

DESCRIPТION 
RING WELDМENT - СНRОМЕ 
RJNG WELDMENТ - BLACK 
UPRIGHT WELDМENT - СНRОМЕ. RН 
UPRIGНТ WELDMENT -BLACK. RН 
UPRIGHT WELDMENТ -CHROME. LH 
UPRIGНТ WELDМENT -BLACK LH 
MOUNT[NG ВRАСКЕТ -RН 
MOUNТING ВRАСКЕТ - LH 
TAPPING BAR- 13.000" 
RUBBER EXТRUSION -МACHfNED. 330710 
ROUND HEAD BOLT- ½-13 Х 3. SST 
НЕХ HEAD SCREW-½-13 Х 4-1/2, ZP 
НЕХ НЕАD SCREW-1/2-13 х 1-1/2. ZP 
НЕХ HEAD SCREW-7/16-14 х 1-1/4, ZP 
SELF Т APPfNG SCREW - 1/.-20 Х 5/8 
SERRAТED FLANGE NUT- ½·13 
НЕХСАРNUТ ½-13, SST 
NUТ CAPТIVE-7/16. BLK 
LOCK W ASНER - ½ ZP 
UPRIGHT COVER lCНROME GUARDS ONLY) 
FLA Т W ASНER - SAE, ½. SST 
FLAT WASНER 7/16. SST 
DECAL-МА ТТЕ BLACK. RН. 330460 
DECAL - МА ТТЕ BLACK, LH, 330460 
DECAL -LOGO, 1 Х 3 



THESE HOLES 
f'OR GMC 

THESE HOLES 
FOR CHEVROLEТ 

--�....-_.,_-..,._-_ .... -... --... _�_,,,__ 

: 
re /�-"""---� 

/ 

MOUNТING 

1'''
: 

' , 
: 
1, , 

---UPRIGHT COVER 
7 /16" CAPTIVE NUT 
7/16" FLAT WASHER 
7/16-14 Х 1-1/4" НЕХ BOLT 

fig.1 

1/2"-IЗ Х З" CARR BOLT, SSТ 
1/2" SAE FLAT WASHER, SST 
1/2"-IЗ САР NUT. SSТ 

1/2" -1 З SERRA TED FLANGE NUТ 
1/2"-13 Х 4-1/2" НЕХ BOLT 

FRAME 

о 

1/2" LOCK WASHER 
1/2"-13 Х 1-1/2" НЕХ BOLT 

1/2"-13 Х З" CARR BOLT, SST 
1/2" SAE FLAT WASHER. SST REVISED ЗlMARII LVL С

1/2"-13 САР NUT SSТ REVISED 17SEP07 LVL В' 
REVISED IЗAPR07 LVL А

 



1 SERVICE PARTS L[ST 1 

MODEL NO. - 330710/330713 

MODEL NO. - 340710/340713 

' 

\' 
\ 

\' 
\ 
' 

@�·--

fig.2 

-, ,_ 

;{_ . .

-

17) 

_·-
. 

' 
, •. -,-,_�'­' ·, ·, -, 

'· 
� 

,_

6 

7 

_,,/' 

6 

Learn more about grille guards on our website.

https://www.carid.com/grill-guards.html

